



CPRI

FRLS LABORATORY  
DIAGNOSTIC, CABLES & CAPACITORS DIVISION  
CENTRAL POWER RESEARCH INSTITUTE

P.B. No.8066, SADASIVANAGAR SUB P.O.  
PROF.SIR C.V.RAMAN ROAD , BANGALORE - 560 080, INDIA.  
Phone : +91 (0) 80-23604435, Fax : +91 (0) 80-23601213.



NABL Accredited  
Laboratory

Cert.No.T0010

Sheet 1 of 3

TEST REPORT

<b>Test Report Number</b>	: DCCD-11322(A)	Dated: 05-03-2010
<b>Name &amp; Address of the Customer</b>	: ALP Overseas Private Limited, Plot No. 32, Sector-18 HUDA, Gurgaon – 122 015, Haryana.	
<b>Name &amp; Address of the Manufacturer</b>	: ALP Overseas Private Limited, Plot No. 32, Sector-18 HUDA, Gurgaon – 122 015, Haryana.	
<b>Particulars of sample tested</b>	: Elastomeric Nitrile Rubber Insulation – A Flex	
<b>Condition of the Sample on Receipt</b>	: New	
Type	: Nil	
Designation	: Elastomeric Nitrile Rubber Insulation – A Flex	
Serial Number	: Nil	
Number of samples tested	: One	
Date(s) of Test(s)	: 01.03.2010 to 02.03.2010	
CPRI sample code no	: DCCDFRLS10S0013	
<b>Particulars of tests conducted</b>	: Determination of the Toxicity Index of the products of combustion from small specimens of materials	
<b>Test in accordance with standard/specification</b>	: NCD 1409	
Sampling plan	: Not applicable	
Customer's requirement	: Toxicity Index for Carbon Dioxide, Carbon Monoxide, Hydrogen Sulphide, Ammonia, Formaldehyde, Hydrogen Chloride, Acrylonitrile, Sulphur Dioxide, Nitrogen Oxides, Phenol, Hydrogen Cyanide, Hydrogen Bromide, Hydrogen Fluoride and Phosgene Gases	
Deviations if any	: Nil	
<b>Name of the witnessing persons</b>		
Customer's representatives	: None	
Other than Customer's representatives	: None	
Test subcontracted with address of the laboratory	: None	
<b>Documents constituting this report (in words)</b>		
Number of Sheets	: Three	
Number of oscillograms	: Nil	
Number of graphs	: Nil	
Number of photos	: Nil	
Number of Test Circuit Diagrams	: Nil	
Number of Drawings	: Nil	

R. Arunjothi  
(R.Arunjothi)  
Test Engineer



(A.Sudhindra)  
Additional Director